ARTS-TTAT 2

OPERATOR AND
PARTS MANUAL
" FOR

SHREDDER

~80,80VS, 144,180, £ 240

PRYINS VA

— Mfg. Comp 0574 / Phone {712]) 8

- g, w
- oo By TR R =3 A SR s 3 . . s :
QR R e R e REV L L i
Lol g PRI i o b T 5w e € P R T TR kit - = bt A S

e S

)

—
\
—_




L

TABLE OF CONTENTS

T0 THE OWNER . . | T e e e 3
WARRANTY 1
SAFETY C e e 4 - 6
SAFETY DECALS. . . | e e 4 -8
SAFETY DECAL LOCATION. e e 6
PAFRTY CHAIN . 0 D1 D0 6
OPERATION . . , . C e e e 7 -8
SETTING yp INSTRUCTIONS. . . [ 77 " 7 -8
FOJUSTMENT . . . 8,
BELT ADJUSTMENT. . . | e 8
SERVICE. , , . . C e e g - 10
BOLT AND NUT TORQUE SPECIFICATIONS | ) g
BLADE REPLACEMENT. . . C e g
ROTOR SHAFT BEARING REPLACEMENT . .. -9 - 10
DAILY MAINTENANCE. . e 11
STORAGE. . , , . . T B
DIBRICATION SCHEDULE . . . . . . _ 11
RUSLIST. .o 12 - 186
il D 12
MAIN HQUSING (EXCLUDING MODEL 240. . , | . | 13 - 15
-~ AFTER -SERIAL FAWZ40MR1388 EXCLUSIVE)
G ASSEMBLY - L T P 16
_ GEAR BOY ASSEMBLY - T 17
 DISK HITCH | - Lt e 18
MAIN HOUSING (MODEL 240 ONLY - 20

L r - - r - * . 19
AFTER SERIAL 7AW240MR] 388 INCLUSIVE)

" T AT s—————-e 4

N e



- - T0 THE OWNER

This Arls-Way unit Is the finest equipment made and the purpase of this manual is to assist you In
realizing the benefits you anticipated when you purchased this unit. Many pecple have contributed to the
production of this product. They all have an interest in its succassful gerformance and we are ~roviding
this manual to give you the benefit of the exoerience we nave gainea ;hrough the years of building and
testing this equipment. The way you operate and the care you give this unit will have much to do with the
successful performance of this unit. This operaters manual has oeen carefully prepared and illustrated to
make it as easy as possible for you in the operation of your unit. It will pay you to read the entire manual
carefully and familiarize yourself with all operations “beicre operating” the unit, Keep this manual handy
for reference. We will be giad to answer any questions you may have. For further information catl or write
Arts-Way Mfg. Co., (712) 864-3131, Armstrong, lowa 50514,

w

WORK SAFELY — FOLLOW THESE RULES

A CAREFUL OPERATOR IS THE BEST INSUR-
ANCE AGAINST AN ACCIDENT.

BEFORE OPERATING

Review this entire manual.

Do not wear loose-fitting clothing which may
catch in moving parts. -

'Use extreme care when making adjustments. Shut
off machine before making adjustments. Shut off
tractor and put key in pocket.

After servicing, be sure all tcols, parts, or
servicing equipment are removed from the
machine. K

Keep all safety shields in place.

Make sure the there is no one near the machine
befare operating.

Be sure that the correct power take-off parts are
used and that they are properly secured.

Be sure the tractor power take-off is disengaged
before starting the tractor engine.

Use extreme care when transporting over uneven
or rough terrain.

Keep all shields in place and in good condition.
Keep children away from machine in cperation.
Have your fire extinguisher checked at regular
Internals and place it in a position on the unit

- where it is readily accessible without reaching
over or argund moving parts.

Review all safety decals.
Securely block unit before working on L.

When working with flammable materials, be sure
you do not smoke. .

This safety alert symbol identifies important szfaty messages in
this manual. 1t means — ATTENTION! BECO#ME ALERT! YOUR
— SAFETY IS (NVOLYED! When you see this symbol, be alert to the
possibility of perscnal injury and read the message that iollows.

DURING CPERATION

No one cother than the operator should ride on the
tractor. _

Do not attemot to remove any obstructions while
operating the machine. First shut off the iractor
and put key in pocket. -

Always disengage the P.T.0. before fransporting.
Co nat open any covers and 2xpose the rotor or
belts while they are rotating.

- Shut off the tractor angine and be surs to “wait

until all moving parts have come (o a complets
stop before adjusting, cleaning, or lucricating.
Keep hands, feet, clothing and objects away from
moving parts. :
ON-HIGHWAY OPERATION — TRANSPORTING
Check clearance carefuily before towing

over bridges and into buildings.
Always place the machine in the transport
position.
For daytime and nighttime, accessory light and
devices should be used for adequate warning 1o
operators of other vehicles. o

Comply with your state and local laws governing
nighway safety, and with regulations when
moving machinery on a highway.

Drive at a reascnable speed to maintain complete
control of the machine at ali {imes.

When transporting on the highway, always use a
safety chain between the towing vehicle and the
machine,




decal, Part No.

SAFETY DECALS

Located at strategic points on thi

These decals warn you of potentiaf danger if the warnings on the

decals are not followed.
For tocation sea page 4

No. 1 — TODANGESZ” 2
EXCESS OF 543RPM  £TC SPEEDS — Part Mg,
186?27-0. D0 NOT ogperate with 006K 274/

I
)
(&
<L

10
-

D
"3
n
7
1\
=]
i

=

P.TO.

No. 2 — “DANGER” — DO NOT OPERATE IN

EXCESS OF 1050 RPM PTO SPEEDS — Part No.

- 16671-0. DO NOT operate with 540 R.P. M./
P.T.C.

- CAUTION!

E IMPLEMENT MUST BE WITCHESD TO STAMOAMDIZED DRAVWEAR. 3

g _ . PTO SHAFT abg wiTeM
: —@ = {)3—'—.”».&5 T BE IMUINE auD

S TLOLXED 1N PasiTion

_IMPLEMENT (NPUT SHAFT SHouLo 8
HORIZONTALLY [NUME WIITH P13 SHAFT -~
141K, (I VaDia, 540 RPH)

— e (I¥aCis, 1000 kem) }-G——
ZO M. (134 DiA, a0 RP!-\)]

FAILURE TO weED
INSTRALCTIONS vl
RESULT 14 POwER,
DRIVE LINE CaMagE
OR PERSOMNAL (MJURT

J

— Safety Shield caution
. 115380 lists four basic rules
to be 'observed at all times around this machine.

No. 4 — “cAuTION”

@ Dﬂélit;@ﬂllﬂ_machine%n .

Besalerts Observe: AL Safety: Praxi
. M&cﬁiﬂeﬁéalth'zharddusimtheﬁégdéuﬁing-:
UNFAMILIAR; UNTRAINED'or COMBLACENTS
Joperton. . e
DinerisleINJURY orDEATHE; ~ . -

S machine are safety decals.

i 3,

FOR STANDARD 54GRpPm PTO
GPERATIGN. DO NOT CPsrATe
N EXCESS OF 563 RPAA PTO
SPEED. FARURE TO HEED THIS
WARNING MAY RESULT N
PERECNAL INJURY ANMD-OR ;
FAACHINE DAMAGE.

FOR STANDARD 1006 RPM 1o
OPERATION. DO NOT OPERATE |N EX-
CESS OF 1050 RPm »TQ SPEED.
"FAILURE TO HEED THIS WARNING
MAY RESULT IN PERSONAL INJURY
AND/OR MACHINE DAMAGE.

447166710

No. 3 — “CAUTION™ — Machine must t.
hitched to standardized drawbar. Unless these
instructions are followed, power drive line
damage may result. Part No. 208920 '

T ——

2: Disengage: puwemal(ea'u!han&;shﬁznffféngfﬁei-jﬁ
efnre:semicing;,cleaning:uedgarinsigasrel_uhggd.-*._'

achine=. . .

: _ pleﬁlenuunresgﬁﬁgﬁfa'ﬁﬁ&g'
ravidedsoes ridingz purposes- Ké'gp;ulhergnffa;;_

No. 5 — “CAUTION” — Safety caution decaj Part
No. T

11543-0,

A s e,




“ty. § — Y“DANGER” — Decal, Part No.

7.77—0 warning . of the danger ro stay off of ' : i :
machine when itis running-(Located on the top of Stﬂ)’ ﬂff machme ‘HhEﬂ it 1s runmng.

the main shield. .
) Sput off tractor engine and remove

ignition key for safety while working

: in or around machine.

NI

O tTIEEHTS Ll 1nil™ v A
o FTER 0 7.0, HAY BIE WS EeE, &
Tg FREVRMT PERSEAL ety #
& i SERVIDING MADINE :
- W . GisTiRAE pI0.
M . onyT OFF £N0RE .
g - 1508 A 18Tl Fad ot
ne A8TATINL

_ POTATING DRIVE LN

4 cALURE TO MHEED THESE WARNINGS MAY

RESULT/IN PERSOMAL INWRY OR QEATH. -
KEEP CLOTHING, YQURSELF

£

i AND OTHERS WELL CLEAR

H 00 NOT OPERATE UNLESS PTO GUARDS.
i TRACTOR MASTER SHIELD AND IMPLEMENT

srvEpinT 7T NRENATE
T s Coves § ] GUARDS ARE IN PLACE

2 PTD GUARDS MUST TURN FREELY AND BE

3 PROPERLY ATTACHED AND MAINTAINED.

§ U-JONT YOKES MUST BE SECURELY LOCKED

E ONTO TRACTOR AND IMPLEMENT SHAFTS.

BE SURE TRACTOR DRAWBAR AND MPLEMERT
HITCH ARE ADJUSTED CORRECTLY.

GREASE TELESCOPNG SHAFT REGULARLY T8

3 COVEES INET 2

-
[

R I L L Y Y

PRI C;.GII.E‘. !!al:

PR

];\:l;"immr[;:um'utm‘.'l e I

No. 7 -— "WARNING" -- Part No. MINIMIZE THRUST FORCES. 147-15110-0

' 14601-0, Warning of components

continuing to rotate after machine has No. 8 — “DANGER" — Decal, Part No.
been shut o¥T. 15110-0, warning of the danger to stay away from

rotating drive line. Located on P.T.O. shaft.

NOTE: KEEP ALL DECALS CLEAN ANWD FREE

‘0F DIRT- FOR MAXIMUM yISIBILITY. No. 9 — “RED REFLECTOR” — {Not Shown) Part
REPLACE ANY AND ALL DECALS THAT No. 42116-0. Reflector warns traffic of
ARE MO LONGER LEGIBLE. machine’s presence on road. Located on rear of
machine.
- h
A WARNING No. 10 -— "AMBER REFLECTOR" -~ {Not
shown} Part No. 12115-0. Refiector
ROTATING DRIVE LINE-KEEP AWAY warns tratfic of machine's
S-JOINT TOXES MusT BE 10CXED iX PLACE. d LD 1 d .]l -
\,\wmmﬂ THACTOR DRAWHAR AXD IMPLEMENT presence on road. cated on 1eTL
N *, WITCH 70 PROPER DIMENSIONS. front side of machine.
J KEEP TRACTOR MASTER SHIELD. FTO GUARDS
AND IMPLEMENT GUARDS 1N PLACE ]
FREQUENCY OF LUBRICATION Mo. 11 -- PWARNING" --
Y i S (located on PTO shaft) Part
¢ e NG No. 19680-0. Warns of
=== A5 : rotating drive and frequency
. o — of lubrication.
tlblmﬂhwv—dmmnﬁ—m-od:!‘J




0

DEEAL LOCATION

REAR

SAFETY CHAIN

TRANSPORTING
Whenever machine:

public thoroughfare,

Secure safaly, -

is to be transported on a
always use safety chain and

Figure — 4
SAFETY CHAIN
MOUNTING INSTRUCTIONS

1.) Mount chain on Machine tongue by running

chain around tongue frame ang running hook
through the large ring at the end of the chain
and pull tight as shown in Figure A.

2.} Run the chain through a clevis pin boited on
the tractor draw bar, the

round a supporting member of the tractor and
hook as shown in Figure B.

T ——




OPERATION

This shredder has 3 taper=d shieid
for fast flow 57 magerial and 1 rear
disciharge for dust. Or the front Ot the
shredder thers are special rubber skirts
to protect the operatar irom Rars of corn
and other objects which may become
dislodged during operation. Located
under the housing is a ieavy duty shredder
bar. This shradder bar is an exclusive
feature of our shredder which protects the
main housing irom damage and excessive
wear by not allowing large objects ©o
enteyr, In additon to this, we have

positioned the deep cup knives so thay they .

pass within one inch of the shredder
bar, creating a great suction which
forcas the material to 7iow through the
shredder for i more thorough shreading
operation. - The belt shieids on the ands
of the shredder oratect the beits and
sheaves from cornstalks and dirt. Thay
are also desianed

for ease of lubricatign and inspection
of belt tansion and conditjon. On the
top of the shredder are iwa access doors
to facilitatz greasing and inspection of
the inside rotor shaft bearings.

In the wanutacturs of any shredder,
one of the mos:t importznt procedures is
+he baiancing of the rotor assembly. 7o
ensure proper balancing, the complete rotor
assembly with blades is rotated at 1200 rom
and batanced within one ounce inci.

Once the assembly is completed, ali
bearings are greased, the gear box 1s filled
to the botitom of the level plug, and the
machine is tested for operation, vibration
and noise levei. A check list is then
comnleted on each shredder by the final
inspector.

IMPCRTANT:

Before using machine with

tracior engine stopped (key in pocket], inspsct
machine and remove any foreign objects.

CAUTION: Never put your hands Inside of
the machine during operation, or perform

any kind of an adjustment, lubrication, or repair to
the machine without shutting oft the iractor
ignition and placing key in pocket. Kesp children
away from machine in operation.

é .

Determine right or left sido of thne
machine by viewing it from the rear and
looking teward the tractor.

Use only boits snd nuts of types and
sizes recommended.

LiTt the shredder oniy with the 13Tt
rings provided on the top o7 the rachine.
CAUTTION: At the end of each

working session, before geziing

off of the tractor, lower the

shredder to the ground with

hydraulic cylinder so that the

machine rests securely on the
ground or on adequate hlocking.

SETTING-UP INSTRUCTIONS

In the set up procedure, keep SAFETY IN MIND. Usa adequate blocking to
prevent personal injury. Keep children away. Injury can occur from lifting too
heavy of an item or from a failing membear if it is not properly supportaed or biocked.

1. INSTALLING THE “A" HITCH AND DRIVE LIdE

1. Securs shredder on wood blocks so
that the blades are clear of
the ground. This will protect
the balanced shafts.

2. Slide the "A" hitch into the Tront
of the shredder in the front
mounting brackets located on
each sjde of the gear box.

Fasten in place with the (two)
1-8 x 3 hex bolts and the (twa)
1-8 hex lock nuts provided.

3. Before instailing the drive line,

N siide it apart and use heavy
grease on the intermal parts,
including safety housings. IT
drive line is not greased it
will rust and could pull and
break the pin on the gear box
spline during turning operation.

4. Install drive line. -




(1

IT. " ATTACHING MHEEL ASSEMBLY
1. SYide the axle dttaching
bracket onto the mounting tube,
Adjust it for row spacing and

fasten in vosition with {tuo) 2.
5/8-11 x & hex bolts, (two) 3.

5/8" flat washer, and (two)
5/8-11 hex locknutis provided.

2. Slide the axle arm into the V. BE
attaching bracket, with tab an
end of axle to the tep side, é
and jain the arm and the

bracket with the atiaching oin 2.

and 1/4 x 2 cotter pin providad.

3. Mount tire and inflate to a 3.

Haximum pressure of 12 P.S.].

ITI. LEVELING THE SHREDOER

1. The front end of the shredder
should be Teve] with the rear end,

This is best Judged by standing
at the end of the saredder and
Tooking at the bottom of the
plate whare the belt shield
fastens.
star? at the rear of the

machine). &

2. The manual Jack fastens to the
axle arm and the atiaching
bracket with two one inch pins,
filat washers, and 3/16 x 1-1/2
totlter pins provided.

3. There are three adjusiments on
the. s1ip tube of the manual jack.

(For-injtial Tevel, 5.

V. FIElg LeveLing
1. The end of the Hlade tips

shouid he 4" g g* from the top
of the ground. '
Adjust the Front ond First.
Now adjust the rear end S0 that
it is level with the front.

FORE OPERATION

1. Make certain that the tractor is stil]

shut down and the key still remains in
your nocket.

Recheck all fasieners for proper ipstall-
ation anc cightness.

Grease all bearimgs an the jack shatt and
rotor shatt lines with a hang Jrease qun
using no wore that two 5QuUITTS.  Qver
greasing will damace the seals and aliaw
dirT into the bearing. .

Checx to ansure that the gear box has
sufficient 0il. 00 WOT over ¥ill the gear
box. Correct gear bax fubricant level is
veriTied by removing oo vent pleg. Then
use clean dip stick or visually verify
that ail is even (Tevel) with the ton oT
main cross shati. Use £peg gear lubricant
or soual as required,

Set the tension on the seits g aonroxi-

Remove a1 wrancnes, igols, grease rags.,

or other foreign opjects Trom the macnine.

ADJUSTHERTS

Never, reneat never, smake any
adjustment or rerlace any parc
without Tirst dbzerving ail

savety procadures cutlined in

NOTE: TO SAVE TIME, BEGIN WITH
. THE CENTER HOLE.
A 4. Connect the shredder ta the - b

tractor, making sure engine is
stopped, PTO ig disengaged, .
brakes are lgcked and that you 1.
have removed the key and placed

it in your packet. 2

BELT ADJUSTMENT

this manual and waiting until 211
moving parts have itopped.

BELT ADJUSTMENT (Exclud'ing rodel 240
serial AW240MRIZBE and above, see
page 20)

Loosen flange hearing, helt

- tightener rod, and jack shaft
bearing bracket.

“Adjust belt with the kel:
tightener rod, then tighten
the two top bolts on the -
flange bearing.

Pull the gear box forward until
the sheave runs paraliel with
the end plate.

Correct any bow in the jack
shaft brackets, -using a
pry bar on the bracket it
necessary.

Tighten the bolts in the
bracket and also the two
bottom bolts in the flange
bearing. .

Finish by tightening the
four bolts on the gear box

plate.
To prevent damage %o the-
bearings, always adjust the x

gear box and jack shafis

mateiy 3/32 incn of deflectian in the center.

Wy ., .




SERVICE

BOLT AND NUT e e
TORQUE SPECIFICATIONS A T. REPLACZHMELY SF BLADES
1. 31sc3wnect mAchine completaliy
ARECOMMENDED TORQUE IN FCOT POUNDS Trom the btracior and 2leck
COAASE AND FINE THREADS _ cpenrals
T o
2 QGI:ue ! @)foae 2. ZRepiaca the broken dHlade
: > ! plus one blade on 211 2
NO RADIAL | THREE RADIAL tthres) rows ercund the shatt
8oLT DASHED | DASHES next o the broken hlade.
14 3 E]
igﬁ :; ;f HOTE:  ALWAYS REPLACE 3LADES
18 o 50 IN SETS OF FQUR TO PREVEMT
142 45 75 ESTRUCTION OF THE PRECISION
ggs gg 1;3 . BALANCE T THE ROTOR ASSTMBLY.
344 150 250 AN UMBALANCID 27708 YILL
/8 02 378 uaUSE THE MACHINE 7O YIBRATE
1 gm : 333 ZACISSIVELY AND :JTLL DBMAGE
_ BUTH VHE ZEARINGS AND THE
A CAUTION: MNever put your hands inside SHAFTS,
of the machine during operation, or
perfarm any kind of an adjustment, lubrication, ar IT. ZXAMPLE OF 3LADE RTPLACEMENT
repair to the machine without shutting off the A. Blade numper 3 is b"‘”‘f“ T
tractor ignition and placing key in pocket. Keep :?2-; Jlacs numbers 2, 3, 3
children away from machine in operation. 0 é‘.:de qumber 4 is broken -
replacsz blade numbers 2, 1,
i 6 and 7 or numbers 4, 3, 9

ans 13 depending on which
dirsction has the worst wear.

10 171118 I

—
Sl |
_‘q
B
TS
[T
i |
7
L
B
0
‘_1
,_... r
Lad
[E]
‘l:l

i
1 v ) 7
1 % i
1 bt 1
' bt
1 1! S

—
Tl
]
]
cZZ
—
T L
i
cC_r~---
1
—
'—1—"—_]'_["
1I_..'J
- _
|

3[4 112 1 2
L 1 1 L ; | 19 20
5 6 131]14 21 22
A 111. REPLACEMENT OF ROTOR SHAFT BEARINGS

1. -Do not, repeat do not, attempt 5. Remove the three bolts in the
to rep1ace bearings from under- sneave and re-insert them into
neath the shredder. The oroger the three hole cleaned in step
wavy is to remove the axle arms #4. ({Insert finger tight against
and "A" hitch. hub.)

2. Loosen jackshatt brackets, &. Work around the hub evenly,
flange bearings, belt tightener . turning each bolt one {1) Tuli
nuts, and remove belts turn at a time. (Do not attemnt

3. Turn the shredder on its back. to turn esach bolt more than one

¢. Blow out the three holes in the full turn.)
sheave an the end of the ro*tor :
shaft, using WO 40 oil in each MOTE: IF THE SHEAVE IS STILL
of the threaded holes. . TIGHT ON THE HUB, USE A

WHEEL PULLER.




SN
/ N

(o

o o fi

s

ROTOR ASSEMBLY 7

-

INNER BEARING

/]

T

4
N

LOCKTING COLLAR

[ 1T\

—|

)

10.

12.

ATter you have removed the hub

and sheave, use an emery cloth

to clean the surface of the shaft.
Then Tightly greass or ojl the
shaft to permit smooth s1iding

of the bearing:

Remove the four (4) bolis that
secure the bearing to the end
plate and remove the lacking
collars. Remember, the Tocking
collars are set in the directiion
of shaft rotation.

NOTE: IT MAY 8E NECESSARY TO
FILE THE SHAFT WHERE TuE
SET SCRFEY HAS LEFT A BURR.
AND, YOU MAY ALSO HAVE 70 -
USE A WHEEL PYULLER.

Remove the bolts and nuts frem
the center bearings, but do nGz
attempt to remove the bearing
until the shaft is clear of the
housing.

Loosen the locking coellar and
remove the bearing. (If you are
repfacing all four bearings,
return to step #4 and repeat
Drocedure for the other eng.

- Install center bearing on the

stub {inner} end of the rotor
shaft and Jock the collar in
position.

Mith the grease fitting facing

down tovards the inspection

hole, siide the long (outer) end
of the rotor shaft a1l the way
into the end plate and bring

back to the center plate. '

15.

15,

17.
18.

19.

-

- Observing location of the grease

fitting, slide the boits into
the holes. Then bring *he other
shatt {nto positien, quiding the
bolts into the bearing.

. Secure the bolts with the locknuis

and tightan down.

HEVER SUBSTITUTE A SMALLE®
BOLT, OR A SOFTEZR GRADE

THAN THOSE THAT ARE STaND
EQUIPHMENT FOR YOUR MACHINE.
TORGUE 2/16 GRADE 5 30L7S T

NOTE:

an
Ial
=
o

110 FOOT POUND AHD 3/8 GRADE

5 BOLTS 70 isd 500T 2CUNDS.
Install outside bearing with
grease Titting facing down,
remember to install the halts
through the end plate Sefgore
sliding the shaf: through, install
the Tock collars and install the
hub and sheave.

Tighten collar snugly against the
bearing and, with a drif: punch
and hammer, Tock it tight.

Check all bolts and Allen screws.
Grease all new bearings with
three (3) squirts of grease from
@ hand operated greasa qun.
Return the shredder to its oroper
position, adjust the belts and
re-install the axle arms and

"A" hitch.

RGeS e

by

e R e




I1.

TEI.

Iv.

Y1

YIL.

DAILY MAINTINANCE
CHECK TENSTON ON BELTS.

GREAST 3EARING WITH ONE SQUIRT OF GREASE
FROM 4 AAND GREASE SUN EVERY 10 (TEM)
HOURS OF OPERATION.

CHECK SEAR 80X LUBRICATION LEVEL STASOMALLY.
CORRECT GEAR BOX LUBRICANT LEVEL IS VERIFIED
BY REMOVING TOP VENT PLUG. THEN USE CLEAM
OIP STICX OR YISUALLY YERIFY THAT OIL IS TYEN
{LEVEL: WITH THE TOF QF MALH CROSS SHAFT.

USE 720 GEAR LUBRICANT OR EQUAL AS REQUIRED.

CHESX FOR LOOSE OR DAMAGED FASTEMERS.

CHECY ALL BLADES FOR £XCESSIYE WEAR, OR BEGT,
OR 3BCKEH BLADES. (REMEMBER, ALWAYS REPLACZ
FOUR 3LADES AT A TTHE].

CHECY JRIVE SHAFT FOR GREASE AND SMOOTH
OPERATICON.

REPLACE WORM, DAMAGED. OR MYSSING FRONT
RUBBER SKIRTS.

STORAGE

Te obtzin a long 1i7e and troubie-
free service Tram this anii, it shouic be
prenerty preparec and siorad.

First, viush entire unit with water
to romove 3311 accumulations or dirt,
grease, or material. Tnen check for
cracked, worn, or damaged belis,
bearings, blades, or other parts.

Early detection and replacament of
fajling parts will save "Downtima"

next. season. Reoaint any ars2fs) where
the paint has been worn or chipped

off. Replacz all safety decals that arn
no ionger ‘egible. Remove ang greasa
driveline and stcra in a dry olace.
Repack wheel bearings.. Set machine 2n
blocks and store inside.

LUSRICATION

SCHEDULE
2) .
o 0 0
= ipd 1A
Q ®
y RLyL P
4 1 S B 1

§ = |

(D DAILY

@

SEARINGS, U-JOINTS, and DRIVE SHAFT

SEASCMNALLY
WHEEL 3EARIHGS and GEAR BOX

et W




10
11
12
13

14

15
16
17

18

PART MO

182870
182880
1822320
182950
196770
182880
196740
182970
196750
1829640
196730
182940
196730
182930
182900
196790
156730
1828%0
183210
196840
183220
196860
183190
196850
195890
182870
18299¢
182860

214570

POWER TAKE OFFE

CoHeLETS arp
s R U

126220 1000 3pM
195310 220 aeM

* STYLS MAY 3E DETSEMINED 3Y SHAPE (PROFILE)
CF INNTER TUBE (TORQUE) MEMBERS.

{ 3 -zwmuy stis
=
'- -LATE STYLE
Lo

SOVS 144 180 240 DESCRIPTION

"WALTERSCHEID" PNWER TAKE OFF
= oo d | THER TARE OFF

5

. - YOKE,1-3/8" § SPL g.p. 540 RPH
YOKE,1-3/8" 21 SPL Q.p. 1000 RPM
KIT, CROSS AND BEARING
INBORAD YOKE 25 (FARLY STYLE) »
INBOARD YOKE S5 (LATE STYLE)

" SPRING PIN 10 x 85 (EaRLY STYLE)} «
SPRING PIN 10 x 90 (LATE STYLE} #
OUTER PROFILE 25 {EARLY STYLE) »
OUTER PROFILE S5 (LATE STYLE) * +
INNER PROFTLE 1S {FARLY STYLE) =
INNER PROFILE S4 (LATE SVYLE) *
INBOARD YOKE 1S (EARLY STYLE) »
INBOARD YOKE S4 {LaTE STYLE) ~
SHIELD CONE 6 gIR
BEARING RING Sc24
[NNER SHIELD TumE
OUTER SRIELD TuBE
SAFETY CHAIN
TRACTOR HALF 1000 RpM (EARLY STYLE)«
TRACTOR HALF 1000 RpM {LATE STYLE)»
JRACTOR HALF 540 Rpm (EARLY STYLE)»

- TRACTOR HALF 540 Rpm (LATE STYLE) =

1 IMPLEMENT HALF (£amiy STYLE) +

1 IMPLEMENT HALF (LATE STYLE) =

! - GREASE Zpmy T

% YOKE, l-3/8~ ¢ SPL Q.D.

i

1

1

r—a»—-mmr-—-n—-r—-p—-n—n—ar\)r\:b—‘wml —
HNND—'HJ—‘HF—'!—'NNF—IHN

[
1
: ——

1 I—-‘)—‘?—‘D—‘)—-Nr\]b—-l—«t—-b—‘l—-l—-‘l\lt\)h‘b—lml—‘
1

CLUTCH, FRICTION (RepLaces [TEM 416)

KIT, Q.D. pIn {INCLUDED WITH ITEMS 41 & 418)
YOKE,1-3/4-20 spLing
(AVAILABLE THROUGH PARTS ONLY)

NI—!I—‘HI—‘HL—AD—"I
NHHHH;—AHI—Al







t

XEY PART NO. 80 144 180 249 DESCRIPTION
1 R67020 1 i 1 1 SHIELD. SEARBOX
61348 a q 4 a BOLT, 3/2-13 x 1-1/4 #dC
005200 4 4 4 4 WASHER, 1/2 FLAT
R61489 4 ] ) | WASHEZ, 1/2 LOCK
2 18972-0 1 1 1 — GEARBOX, 340 2PM ComMpLrTr
18973-0 - 1 1 1 GEAROX, 1000 2PM COMPLETE
RE1646 q 1 4 4 BOLT, 1/2-13 x 1-1/2 4HC
- R61489 4 4 4 4 WASEHR, 1/7 Lock
3 RE7041 | 1 1 +1 MOUNTING PLATE, GEARBOX
RE1646 4 4 — 2 80LT,  1/2-13 x I-1/2 #u¢
R61435 4 4 4 4 WASHER, 1/2 LOCK
005200 d 4 4 4 WASHER. 1/2 FLAT
R61344 -— - 4 2 BOLT. 1/2-13 x 1-3/4 Hur
a4 R60608 -— 1 1 2 BRACKET, BRG MTG RH
014770 - 2 2 4 BOLT. 1/2-13 x 1-i/7 uie
005200 - 2 2 4 WASHER, 1/2 FLAT
R61489 - z 2 8 WASHER, 1/2 1L0CK
R61468 - 2 2 4 NUT, 1/2-13 HEX
5 R40270 1 2 - - U-JOINT ASSY 1ap
5 R43080 -~ - 2 %2 U-JOINT ASSY 15M
R61585 g 3 3 *g SET SCREW, 3/8-16 x 3/4 sQ wp
5 R66705 1 - - - JACKSHAFT
& RAG250 - 2 - — JACKSHAFT
5 RE6709 -- - 2 - JACKSHAFT
a R45250 -— — - *32 JACKSHAFT
7 R40741 -— 2 2 4 BEARING, 1-3/8 PILLOW BLOCXK
_RB1342 - 4 4 8 BOLT, 1/2-13 % 1-374 WnC
005200 - 8 3 i6 WASHER, 1/2 FLAT
261489 -— & é 8 WASHER, 172 LOCx
R61468 - rl 4 8 NUT, 1/2-33 HEX
3 53390 3 5 6 +5 KEY, 2/8 SQUARE x 2
g R6447L 1 - - - - SHIELD, SPIN 29"
9 264467 . - 2 2 *2 SHIELD., SPIN 23"
9 RELATH — 2 - -—- SHIELD, SPIN 34"
3 R64471 - -— - 42 SHIELD, SpPIN 28"
9 . RB473 - — 4 - SHIELD, SPIN 50"
a Reaa7s - - - 2 SHIELD, SPIN 51-1/2"
10 Ra0290 1 2 2 z SEARING, 1-3/B FLAMGE 3L0cy
R61342 a B 8 3 BOLT, 1/2-17 x 1-3/4 HHC
- 005200 4 3 8 3 WASHER, 1/2 FLAT
RE1489 4 3 3 8 WASHER, 1/2 LOCK
R61468 4 8 8 3 NUT, 1/2-13 HEY
11 342375 1 2 2 *2 TIGHTENER, BELT
020430 1 2 2 2 WASHER, 5/8 FLAT
R61465 1 2 2 2 MUT, 5/8-11 HEY
12 R6289] - 1 1 z BRACKET, 8RG MTG LH
014770 - 2 2 4 BOLT, 1/2-13 x 1-1/2 4ue
005200 -— 2 2 a WASHER, 1/2 FLAT
RE1439 - 2 2 4 WASHER, 1/2 LOCK
261468 - 2 2 4 NUT, 1/2-13 HEY
13 R40470 1 - - n— HOUSING
13 R6445] - 1 - - HOUS ING
13 RG4622 - - 1 - HOUSTNG
I3 R45220 -— - - 1 HOUS ING
14 R16260 2 4 4 - BEARING, 1-3/4 FLANGE BLOCK
14 R66250. — -- -— g BEARING. 2-3/15" FLANGE Btocy -¥/ S/8 DIA. .BOLT
14 198160 L - - 4 BEARING, 2-3/16 - /374 DIa amLT
. R61718 4 4 4 — S0LT, 9/16-18 x 1-3/4 hhy .
RE1321 -— 4 4 - BOLT, 9/16-18 x 3 HHC
R61575 8 12 12 -— MUT, 9/16-18 HEYX LOCK
213260 - - - 4 BOLY, 5/8-18 x 2_-i/4 Hacs
RE4704 - - -- 4 BOLT, 5/8-18 x 3—1/4 HHCS .
61480 - - -— 12 RUT, 5/8-18 HEX LoCk
9530580° - - - -- 3 BOLT, 3/4-10 x 3-1/4
990540 - - -— 4 BOLT, 3/4-10 x 2
152360 a - - 12 NUT, 3/4-10 LOCK
15 - R37960 1 2 2 - mﬁzﬁr_oRW"q.n.'SK 1-3/4"
15 " R6625] -- - - 2 HUB, ROTOR SHEAVE q.p. sF 2-3/18"
16 RAQ750 1 2 - - SHEAVE, ROTOR 3/B q.p. gv
16 R41180 - - 2 - SHEAVE, ROTOR 4/8 g.p. g»
16 R64751 - - - 2 SHEAVE, ROTOR 5/B .p. a*
17 R39950 1 2 - - BELT, DRIVE 3/B-70
17 R41190 — - 2 - BELT, DRIVE 4/8-70
17 R65108 -— -— - *Z BELT, DRIVE 5/B-70 .
18 RE5647 - 1 1 "1 SHIELD, BELT ASSY RH -
18 R65648 1 1 1 * ] SHIELD, BELT ASSY LN
19 R60578 1 P 2 * 2 ROD, BOTTOM SHIELD
RE1531 2 4 4 *q PIN, 1/8 x 1 cOTTER
20 RG0577 1 2 2 * 2 ROD. TOP SHIELp
21 R50990 1 2 2 .2 PIN, 3/16 x 3 SPRING .

*ModeT_Z_@"bnly Prior to serial #AH FR240MRI3EB, ~ -~ - e
O Se 1Al ABPKCAOMR 380 o mbowe seapaten 10 520

s,




XEY pLET M. 20 i&i 180 241 ;EECI[?TICH
) 22 Q80320 1 2 _— - SHEAYE . JACYSHAFY 3/B 12.4" SK
: c2 R41170 — — 2 — SHEAVE. JACKSHAFY 4/8 12.4" 5K
22 ReA7T62 -~ -~ - : SHEAVE, JACKSHAFT 5/ 12,1 ST
23 R40340 1 b 2 -— Wup. Jackshatt Sheave X .“}qu
23 RRA783 -— - -— by Hub, uac*snarh Sheave 3F 1-3/3"
24 RAZZZ 1 - -— - Rod., 3xirt oa’
2 3234 — 1 - - Qod, Tkirt 307
24 42360 -— - 2 — opd, skirt 21°
24 45310 - -— ~- 2 Rod., Skirz 123“
24 42870 -- 1 - - Rod. SKirtT 57“
RB1S0S 1 2 . 2 i Pin. 1/8 % 1-1/Z Cotter
25 R65928 1 - -— -- Bar, Shredder 32"
25 260529 - 2 -_— - 8ar, Shreader 7G"
25 61055 - — 2 -— Bar. Shredder 37"
Z25 R64363 - - -— 2 dar. Shredocsr 1197
261646 4 6 g 10 a0lt, 1/2-13 x 1-1/2 HHC
RA1489 4 g a 10 Washer, 1/2 Lock
RE14638 4 [ 8 10 Hut, 1/2-15 Hex
005200 4 o 8 10 Washer, 1/2 fiat
26 183239 13 23 29 39 skirt, Rupser 3-1/8"
43527 -G i3 .25 31 11 Washer, 578 Fiat
27 2234380 - —-— -- 4 Bearing Zuard
27 18353-3 -— 4 4 - Rearing Suard w/Siot
183849 -— 3 38 8 vasher, 3/3 Special
28 267002 2 2 2 *2 Spacer
29 52330 L 2 2 - Key, 3/8 Scuare 1 2
29 REo305 - -— -- i Koy, 1/2 Scuara x 2
30 Ra01zZ0 L - . - Rotor Ass'y wio Xnives
30 13322-0 1 -- - -— Rotor Ass'y w/Xnives
30 12322-0 ] -- - -— Rotor Asz'v wiH.S5. ¥nives
30 750536 - 2 - -— Rotor Ass'y w/o Xnives
2 2_O73G - T - - 2 - Rotor Ass'y w/0 Inives
a0 260297 -- - - 2 Rotor Ass'v wio Knives
30 18274-0 - 1 - -— Qoipr Ass‘v w/¥nives <.H.
30 1827:2-0 - 1 - -— Roror Ass'y wiKniveés L.H. widTy
k! 18276-0 - 1 - - Rotor Ass'y w/H.S. ¥nives R.d. w/GiTsets
30 18277-0 - 1 - -- Aotor Ass'y w/H.S. fnives L.d. w/GvTsets
30 18278-0 - - 1 -— Rotor Ass'y w/Knives R.4. F3RTs
30 18279-0 - -- 1 - Rotor Ass'y w/Knajwes L., :
30 18280-0 -— - 1 -- Rotor Ass'y w/H.S. Knives R.i
30 18281-9 - - 1 -- Rotor Ass'y w/H.S. Knives L.d. Wi
30 18284-0 - -— -— 1, Zotor Ass'y w/H.5. ¥nives A5,
30 18255-0 - - - 1 Roior Ass'y w/H.S. ¥Xnives L.H.
<31 RB1567 24 40 43 54 80lt, 3/8-11 x 7 HHC
REoBE7 24 40 48 ad - Mut, 5/8-11 Hex Lock
32 REZ067 - 1 1 -— Kit: Offset Knives {2)
32 REZ066 -- -= —— 1 git, 0ffset 4nives (2)
32 R40140 13 80 fag - Standard Knives
3z R40141 18 80 ‘% - Hard Surfaced Knives
12 RAL45D - - et 128 Hard Surfaced Knives
33 R41650 24 ap 48 54 Spacer, Blade
34 R41650 24 40 48 64 Bushing, Blade
35 16716-0 1 1 1 2 pin & Chain Ass'y
36 R60636 1 1 1 2 Stand, Parking
04237-0 1 1 1 2 Nut, 1/4 20 Hex bock
01205-1 1 1 1 2 8olt, 1/4 20 x 3/4 HHC
37 R66338 2 2 2 2 Rolt, 1-3 x 3 HHC
R65072 2 2 2 2 Nui, 1-8 Hex Lock
38 RG6B34 1 1 i 1 Hitch Ass'y
39 16733-0 1 1 1 2 Socket, S.M.V. Mpunting
01241-0 2 2 2 4 Boit, 5/16-18 x-3/4 Crg.
02362~0 2 2 2 4 Washer, 5/16 Lock
02363-0 2 2 2 4 Mut, 5/16-18 Hex Lock
40 1493166R1 1 1 1 yd Bracket, Socket Houating
03108-0 1 1 1 2 Bolt, 1/2-13 HHC
00537-0 1 1 1 2 Yasher, 1/2 Lock
00536-0 1 1 1 2 Mut, 1/2-13 Hex
41 17653-02 1 1 1 1 Kit, Safety Chain
42 212260 2 p 2 2 SCRAPPER, FNO BEARING
212970 4 4 4 -- BOLT. 9/16-18 x 2
129230 4 4 4 - WASHER, 9/1& FLAT
E672416 - — - 4 BOLT, 5/8-18 x 2-1/2
035210 - T - 4 WASHER, 5/8 FLAT
18301-0 - 1 1 - Kit, Sun Master Decal
2 18311-0 - - -- 1 Kit, Sun Master Decal
: 18328-0 1 - - - git, Sun Master Decal

*Mnde] 240 only prior to ser131 iAHFK240MR1383
: For serial smwgﬁaagmbomee‘mqes_.lg




WHEEL ASSEMBLY

XEY

i PART NO. 8 & 180 240 DESCRIPTION
1 240440 1 1 Bracker, ixie Adj. & ac: ass'y

[¥,] o

=
OV~ o

11
12
13
14
15

16
17

18
19
20

21
22
23

R61119
020430
R61476
R60Q423
Ro1455
361480
R60429
R42500
R61694
R61510
R&GG70
R61513
182100
182110
219620
I602958R91
1803506
Tes181771
1765108
165181481
1758209
I575813R1
I69442p
I120123
1799509
1757903
1644720
R39520
R41830
R&41810
R&1820
181840
181850
I351079R1

Jant

1
1
1
1
1
1
1
1
1

[ e

Iy

teS

1

[

1 il S S IPRRP

I)—-I—')—-l—‘n—-f

Jv--»-ur-u—-n—-[

o=

Jolc, 3/8-11 x 6 HHCS
Washer, 3/8 Filac

Nut, 5/B-11 Hex Lock
Tube, OQurter adj. dss'y
Bolt, 5/8-18 x 13 AHCS
Nuc, 5/8-18 Hex Loek
Tube, Inner ddj. iss'y
Pin, Clevis 1" x 2.1/2
Washer, 1" Flarg

Pin, 3/16 x 1-1/7 Correr
Pin, Axle arqg Attaching
Pin, 1/4 % 2 Corter
Axle Arm Ass'y, .4,
Axle Arm ass’y, R.Y.
Tire

Cone, 1.25 ID. w/Seal
Hub, 4-Bolr w/Cups

Cup

Hub, 4-Bolt w/o Cups
Cup

Cone, .75 Ip

Washer, 3/4 Flar

Nuc, 3/4~16 Slortred Hex Jjam
Pin, 1/8 x 1-1/4 Cocter

Cap, Wheel Hub

Rim, 15 x 4-1/2

Valve Stem w/Core & Cap

Jack, Ratcher

Handle, Jaclk

Pin, Yoke .

Pin, Coctrer Hair

Kit Wheel Ass'y L.1. (Coaplece)
Kit Wheel Ass’y R_H. (Compieare}
Bolt, Wheel Hub

LI




d
’

fff‘ﬁﬁg)

P

!

Q‘ﬁ

CCMPLITT GEARBOX

189730 1000 2rmM
189720 340 RPM

KEY PART 40. o1y DESCRIZTION
I R67294 i HOGS G
2 184750 24 CAPSCREW, SEMS 3/8-16 x L-1/4
3 RG67295 2 CAP
4 R67296 2 SEAL, NTL 470135 1.30 x 2.25 x .50
5 237290 1 SHAFT, OUTPUT
8 RG7Z98 2 CONE, 3RG TMKN 27889 1.30 ID
7 RE67299 2 CUP, 3RG TIXN £27320 3.15 0D
2 R67301 YAR GASKET {.015)
9 R67302 YAR GASKET {.005)
10 RG67303 YAR GASKET {.003)
11 235700 1 KEY -
12 235800 1 . KEY
13 RE67305 1 RETAIMING RING
14 237400 1 SHAFT
15 R67309 YAR SHIM (.007)
16 f67310 "TAR SHIM (.05}
17 R67311 VAR SHIM (.01C)
18 R67312 1 GEAR , 22 TOOTK (1000 RPM)
R67313 1 GEAR, 20 TDOTH (540 RPM)
19 R67314 1 COME, 3RG TMKN #2690 1.16 1D
20 R67315 1 CUP, BRG TMEN 42631 2.52 00
21 R67316 1 SPACER
22 RGAE580 2 PLUG, PIPE 1/2 MPT SOC HD
23 RB6581 1 PLUG PIPE 1/2 NPT SOC HD VENT
24 1 10 TAG )
25 R67307 1 SEAL, NTL #470169 1.37 x 2.25 x .50
26 1859740 1 COME. 3RG FHMBBE49 (LATE STYLE USE WITH 189760)
R67308 1 CONE, 3RG TMKM 27875 1.38 ID (EARLY STYLE USE WITH R67299)
27 REZ317 1 GEAR, 22 TOOTH (1000 RPMY
R67318 ! GEAR, 20 TOOTH {540 &PM)
28 67319 1 RETAINING RING
29 189750 1 CAP (LATE STYLE USE WITH 189740 AND 189760 BRG)
RG67295 1 CAP (EARLY STYLE USE WITH R67308 AND R67299 BRG)
30 189760 1 CUP,BEARING =HMBBE10 2.84 OD.(LATE STYLE. USE WITH 189740)
1

— R67299 CUP, BEARING TMKN #27820 3.15 0D {EARLY STYLE HSE WITH R67308)
- . - Ry _:‘:-_ . e e e 3 . ) . _'—AA""'";""-—"'-TG;“‘“".“"“—;"_""' L ..:,;-_;I

o T
BT st e i TReNa DA




DISK HITCH

PART NO.

R42650

201686-0
02044-0
[124589

18194-0

QUANTTTY

[ I LTI N I

DISK HITCH

BOLT, 5/8 x 6 HHCS, G5
WASHER, 5/8 LOCX

NUT, 5/8

KIT, DISK HITCH COMPLETE




Tesamanimt 15AaI) T 5467 Al
wHISHID MOD DHIS LShray

SATTING WAQN HO Frarttol
Lo, MOEOBY MITLHTTH

*Buioeds |00
¥294y2 0} Pasn aj URD |3Y3lu B ‘s|L0D
Bupads ugam]aq aduedea|d UdUL g/0° SL
adayl [t3un Burads Burysnipe Aq Ja(pl
apis yaeq &yl J40) uopsusy Gupads 735

{IATSIVION] BRETUNOLZAINVE TVINIS H3LdY
*AINQ ObZ T1300W)  LN3WLSNCQY L34

4




20

MODEL 240 ONLY BACK SIDE IDLER
{AFTER SERIAL TAWFK240MR1388 INCLUSTVE)

KEY  PART NUMBER Q1Y DESCRIPTION
1 210650 2 BRACKET, GEARBOX MTG
R6148% q WASHER, LOCK 1/2
005360 4 NUT, HEX 1/2-13
2 210690 2 SPROCKET, TYPE "B" 50B14 - 1-3/8 BORE
R29110 4 SET SCREW, ALLEN HD 3/8-16 x 5/16
3 R53390 4 KEY, 3/8 x 2
4 210700 2 SPROCKET, TYPE "8 60814 1-1/2 BORE !
120970 4 SET SCREW, ALLEN HD W/NYL 3/8—18 X 1/2
5 021630 2 KEY, 5/16 SQ x 1-1/2
6 163770, 2 CHAIN ASSY, 60-2 x 14
7 210680 2 JACKSHAFT. 120"
8
9 R40741 4 BEARING, 1-3/8 P. BLOCK
1770500 -8 BOLT, 1/2-13 x 1-1/4 HHC
005200 156 WASHER, FLAT 1/2
R61469 8 WASHER, LOCK 1/2
R61468 8 NUT, HEX 1/2-13
10 119641 2 SHIELD, SPIN 2av
11 R64469 2 SHIELD, SPIN 33n
12 R64476 2 SHIELD, SPIN S1-1/2"
13 210330 2 IDLER WELDMENT
1107389 2 WASHER, FLAT 1"
124340 2 PIN, COTTER 3/16 x 1-1/2
14 210270 2 PULLEY ASSY, IDLER
15 162930 4 BOLT, 1/2-13 x 5-1/2
16 127890 2 NUT, LOCK 1/2-13
17 220860 4 SPRING
18 224400 2 CLIP, TAKE-UP SOLT
R61468 4 NUT, HEX 1/2-13
19 210890 2 BOTTOM CHANNEL
012260 8 BOLT, 3/8-16 x 1
021190 8 WASHER, FLAT 3/8
021180 8 WASHER, LOCK 3/8
027260 8 NUT, HEX 3/8-16
20 210260 2 BELT, DRIVE 5/B-77
21 210390 1 SHIELD, BELT - RIGHT ,
- 210400 1 SHETLD, BELT - LEFT :
22 156510 4 LATCH, SHIELD
022920 - WASHER, FLAT 5/16 x 3/4







=

:-:'-v';:_-.-,-:‘..z._ .-..__- \ )
N Ssorix .

Tops in Feed Handiing
And a Whoie Lot Moy

Forage Boxes
Forage Blowers

3 ' )

H
;
i
:

ARTS-WAY Mfg. Co., Ine. .

Armstrong, lowg 50514 (§ e

(712) 864-313 \
—




